1.

3.

PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

A 227-ft length of canal is to be lined with concrete for erosion control. With 12% allowance for
waste and overexcavation, the volume (yd>) of concrete that must be delivered is most nearly:

141t

ot

LINED LENGTH = 227 ft

O A 234
o B. 280
o C 292
o D. 327

A track loader has an initial cost of $75,000 and a salvage value of $10,000 at the end of its
expected life of 10 years. Based on the straight-line method of depreciation, at the end of the
track loader's 8th year, its book value is most nearly:

O A $10,000
O B. §15,000
o C.  $23,000
O D. $48,750

The budgeted labor amount for an excavation task is $4,000. The hourly labor cost is $50 per
[...]
of the inlet end. The discharge (cfs) through the pipe is most nearly:

O A 18
O B. 85
o C 150
o D. 330

48. A centrifugal pump has a power input of 20 hp, pumps water at the rate of 400 gpm, and
produces a total dynamic pressure of 75 psi. The overall efficiency of the pump is most nearly:

O A 1%
O B. 28%
o C 4%
C D 88%

Copyright 2021 by NCEES 33 NEXT-»



PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

49,  Given the pipe system shown in the figure, if the total flow through the system is 2 cfs, the flow

rate (cfs) in the 8-in.-diameter pipeline is most nearly:

PIPE 1
8n. DIAMETER

/ 3,000 & LONG
MOODY FRICTION FACTOR £= 0.024

A B
#‘ __—-_
\ PIPE 2
6-in. DIAMETER
4,000 ft LONG

MOODY FRICTION FACTOR f=0.020

o A 145
O B. 137
o C 123
oD 10

Copyright 2021 by NCEES 34

NEXT—



PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM
50.  The channel shown has a longitudinal slope of 0.001 ft/ft. For a design flood of 3,000 cfs, the

minimum width W () of the overbank section necessary to keep the water depth in the channel
no greater than 10 ft under uniform velocity is most nearly:

<

n=0t4 }B "
n=005 At

- w o 50 ft =
o A 176
O B. 80
o C. 65
o D. 31

51. A sanitary sewer line must be designed with a slope of 0.20%. The design flow for the line has
been determined to be 3.0 MGD including consideration for growth and wet weather,

Assume the following:

A Manning's » factor of 0.012 for gravity flow in the sewer line.
The pipe does not surcharge.

The minimum diameter (in.) of a sanitary sewer line required to handle the design flow is most

nearly:

O A 12
O B. 15
o C 18
o D 24

Copyright ©2021 by NCEES 35 NEXT-»



PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

52.  Anexisting broad-crested spillway has a design discharge of 1,815 cfs, a crest length of 40 ft,
and a design head of 6 ft. It is desired to increase the discharge capacity to 2,500 cfs without
changing the design head. If the approach velocity is negligible, the increase in length (ft) of the
spillway 1s most nearly:

O A 16
o B 55
o C 9
o D. 135

53.  The figure shows a sluice gate in a 35-ft-wide rectangular channel. At Section 1, y1 is 3.8 ft and
the velocity is 50 ft/sec. The Froude number at Section 2 is most nearly:

SECTION 2
i SECTION 1 I
' ¥
U |
¥
o A 0012
O B. 0.1
o C. 031
O D. 061

Copyright ©2021 by NCEES 16 NEXT—>



PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

54.  Select all flow profiles representing supercritical flow.

. HORIZONTAL _ __ __

HORIZONTAL SLOPE

Copyright ©2021 by NCEES 37



PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

§5.  Three contributing areas of a watershed have the times of concentration for runoff flows
contributing to an outlet at Point A as shown in the table portion of the figure. Assume the distance
from Point A to the next inflow point (Point B) is 450 ft and the velocity in Pipe AB is 3 fps. The
time of concentration (min) to be used for the design of Pipe BC is most nearly:

3 { / Area (min)

|
i 1 10
|

/ 2 20

cd 3 30
O A 25
o B. 100
o C. 325
o D. 60.0

Copyright ©2021 by NCEES 38 NEXT-»

ol el s Wt S R e bt PR s



56.

PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

A unit runoff hydrograph for a 200-acre watershed has a triangular shape and a duration of 4 hours.
The peak flow rate (cfs/in. of precipitation) for the runoff (ignoring any infiltration through the
soil) is most nearly:

O A 50
o B. 100
o C 200
C D. 400

Copyright ©2021 by NCEES 39 NEX¥—



PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

§7. A drainage basin has a total watercourse length of 2,100 fi to the hydraulically most remote point.
The water flows as shown in Figure 1. Figure 2 shows intensity-duration-frequency curves for
the basin, and Figure 3 shows flow velocities for overland and shallow concentrated flows. The
rainfall intensity (in./hr) for a 50-year storm is most nearly:

OVERLAND FLOW

UNTILLED, NEARLY BARE SOIL
AVERAGE SLOPE = 0.050 ft/ft

=
(2]
@
z
=
=
=
O A 46
O B. 58
o C 65
oD 76

1,700 ft
SHEET FLOW
PAVED AREA
SLOPE = 0.030 fuft

AN

|

FIGURE 1
1
10 "*\
9
8 N
7 i = 10yr
6 N < -+ 50-yr
5 e

‘\é\ ~ — & 100-yr
2 I i =
1
0
0 10 20 30 40 50 60
TIME OF CONCENTRATION (min)
FIGURE 2

Copyright ©2021 by NCEES 40

NEXT—>



PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL. PRACTICE EXAM

57.  (Continued)

100

10

SLOPE (%)

0.1

0.1 L 10

VELOCITY (fps)

Note: For watercourses with slopes lass than 0.5 percent, use the overland flow
velocity given for 0.5 percent, except for shallow concentrated flow where a flatter

slope may be considered.
Reprinted from Soll Conservation Service, 1975.

FIGURE 3

Copyright 2021 by NCEES 41



PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

58. A stormwater collection system drains the areas shown into a lake. Using the rationai method for
determining peak flow, the time of concentration T (min) that should be used to determine the
peak discharge at the point where the pipe discharges into the lake is most nearly:

Drainage Zone A B C D
Area, acres 10 12 11 9
T. for overland flow in this zone, min 10 12 12 7
Velocity in pipe, fps 3.2 3.6 3.9

O A 13
O B. 16
o C 21
O D. 43

59. A basic assumption of the rational method for determining peak runoff from a watershed is that peak
runoff for a given rainfall intensity:
O A. occurs if rainfall duration is equal fo or greater than the time of concentration

O B. isindependent of the rainfall intensity
O C. occurs only if peak discharge per unit area increases as the drainage area increases

O D. occurs if rainfall duration is less than the time of concentration

Copyright ©@2021 by NCEES 42 NEXT—>



PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

60. A lake has a surface area of 10,000,000 fiand an impervious bottom and sides. For the month of
June, the average inflow was 5.0 cfs and the average outflow was 4.5 cfs. The precipitation
recorded for the month was 4 in. and the storage volume decreased by 83,000 fi*. The estimated
evaporation (in.) is most nearly:

O A 254
O B. 415
o C. 565
o D 565

61.  The figure shows a graph of rainfall over time falling on a 100-acre site. Assume 0.2 in. of
rainfall is infiltrated each 10 min for the first 30 min. Further assume the surface storage on the site
is 440,000 ft*. If the rest of the water flows to a I-acre retention pond with vertical sides and is
retained, then the water depth (ft) in the pond is most nearly:

0.10
0.09
0.08
0.07
RHNEALL
0.05
0.04
0.03
0.02
0011/
0
TIME (min)
oA 16
O B 21
o C. 26
o D. 3l

Copyright ©2021 by NCEES 43 NEXT—



PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

62. A horizontal confined aquifer is made up of three layers with the following properties:

Thickness Hydraulie Conductivity
—— 0 (fe/dy)
Upper 30 30
Middle 60 3
Lower 210 0.3

The aquifer transmissivity (ft%/day) is most nearly:

O A 900

o B. 1,000
o C 1150
o D. 10,000

63.  An unconfined aquifer is 30 ft in depth. The slope of its groundwater table in the direction of
flow is 5 ft in 1,000 ft. The hydraulic conductivity of the aquifer soil is 0.8 f/min. The flow rate

of water (cfs/ft of width perpendicular to flow) through the aquifer is most nearly:

o A 20

o B. 13x107!
o C. 20x107?
oD 67x10°

Copyright ©2021 by NCEES 44

NEXT—»



PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

64. A 16-in.-diameter well is pumping at the rate of 1,900 gpm. This well fully penetrates an
unconfined aquifer underlain by an impervious stratum 140 ft below the ground surface. The
following table shows steady-state water levels in the pumping well and in an observation well
located 1,050 ft from the pumping well. The ground surface is level.

Well Water Level Below Ground Surface
After Pumping (ft)
Pumping well 49
Observation well 27

The average permeability (ft/day) of the porous medium in this aquifer is most nearly:

o A 1

O B. 80
o C. 200
o D. 280

65. A community with a population of 25,000 is planning to expand its wastewater treatment plant.
Using the table below for daily flows and assuming a 5% population increase over 5 years and a
peak flow factor of 2.5 of the daily flow, the peak flow (MGD) at the end of the 5 years is most

nearly:
Daily Flow Rate
Flow Type [gal/(capita-day)]
Domestic 70
Commercial 10
0 A 20
OB 23
o C 50
oD 57

Copyright ©2021 by NCEES 45 NEXT—



66.

67.

68.

PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

The primary clarifier of a trickling filter plant receives 1,000 Ib of solids daily. The clarifier has a
solids capture rate of 90% and produces an underflow sludge concentration of 9%. The volume
of primary sludge (ft*/day) is most nearly:

oA 2

o B 80
o C. 160
o D. 210

A 10-MGD activated sludge plant is being designed to treat domestic wastewater. The following
operational design parameters are chosen: the mixed liquor volatile suspended solids
concentration in the aeration basin is 2,200 mg/L; the influent BODs concentration is 200 mg/L
of which 35% is removed by primary clarification; the food-to-microorganism ratio in the
aeration basin is 0.2 day™'. The total aeration tank volume required (ft%) is most nearly:

O A. 213,000
O B. 316,000
o C. 395000
O D. 608,000

Ignoring cell synthesis, how many moles of Oz per mole of NH: oxidized are required in the
nitrification of NH to NO3 ?

O A 1
OB 2
o C 3
oD 4

Copyright ©2021 by NCEES 46 NEXT—

e

s,

B s e



R N S S R S s e e
: ST b T

e e e s

PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

69.  Primary sewage sludge from a 5-MGD wastewater treatment plant is to be treated by anaerobic
digestion. The following data apply:

O¢ in digester 14 days at 30°C
Moisture content of primary sludge 95%

Specific gravity of sludge 1.05

Dry solids removed in primary tank 6,500 1b/day

The required volume (ft*) of the anaerobic digester is most nearly:

O A, 1,830
O B. 5,124
o C. 26900
o D. 27,800

70. A consulting engineer is performing a diagnostic evaluation of a 0.5-MGD wastewater treatment
plant. The engineer is required to evaluate the existing chlorination system, which consists of two
150-Ib cylinders. Using a chlorine dosage of 8 mg/L, the number of days of disinfection the
system will provide is most nearly:

O A 45
C B. 90
o C 170
O D. 340

Copyright ©2021 by NCEES 47



71.

72

PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

Selected water quality parameters for a river and a tributary are as follows:

Parameter River Tributary
Flow rate (cfs) 50 20
Total phosphorus (mg/L) 0.02 0.5
Chlorophyll (mg/L) 0.05 0.1

Recognizing that algae growth in this system is limited by phosphorus concentrations less than
0.015 mg/L, the longitudinal profile of the algae concentration in the main river downstream of the
confluence point will probably:

O A. stay the same

O B. decrease continuously

O C. decrease first and then increase
O D. increase first and then decrease

River A converges with River B and forms River C at Point P as shown in the figure. It is
proposed to install in-stream aeration in River A to increase the dissolved oxygen (DO) to

6.2 mg/L just upstream of Point P. If the aerator is capable of supplying an average of

0.28 Ib DO/day per linear ft, the number of linear feet of aerators required to improve the water
quality of River A is most nearly:

RIVERA 115 ¢fs, 5.5 mg/L DO

Paint P

RIVERC
355 ¢fs, DO not to be less than 6.2 mgiL

240 cfs, 6.2 mgiL DO
RIVER B

O A 210
O B. 410
o C. 1,550
o D. 13,700

Copyright ©2021 by NCEES 48 NEXT—



R A SRR T SR T

R

PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

73. A person who weighs 78 kg drinks 2.3 L/day of water contaminated with 0.5 mg/L of heptachlor
for 6 years. The slope factor for heptachlor is 4.5 kg-day/mg. The 75-yr lifetime cancer risk is

most nearly:

o A 1x107°
o B. 1x1073
o C. 5x10°3
O D 7x102

74.  The figure shows the profile of a water main. Identify the points where air release valves should
be installed for proper operation of this water main.

A

DIRECTION OF FLOW

-
Lol

©

ELEVATION

j

HORIZONTAL STATIONING
Select the two that apply.
0 A. PointA
[J B. PointB
[ C. PointC
] D. PointD
(0 E. PointE
[0 F. PointF

Copyright ©2021 by NCEES 49 NEXT-»



Eg PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

75. A city had a 2000 census population of 85,000 people and a 2010 census population of
92,000 people. If the water usage remains constant at 160 gal/(capita-day) (gpcd), and assuming a
geometric growth rate, the additional daily demand (gal/day) in 2017 above that in 2010 due to
population growth is most nearly:
O A. 840,000
O B. 1,200,000
o C. 15,500,000

o D. 16,000,000

76.  You are designing an elevated {potable) water tank. Match the system requirements/data to the
tank design parameters they influence.
Tank Design Parameters System Requirements/Data

Maximum elevation Fire-flow duration

| | Chlorine residual

| | Flight path
Minimum elevation

Service pressure

Pump total discharge head (TDH)

Volume Floodplain elevation i

Surface overflow rate

Copyright ©2021 by NCEES 50 NEXT-»



gilbka
Rectangle

gilbka
Rectangle

gilbka
Rectangle

gilbka
Rectangle

gilbka
Rectangle


R T w

Fehe

RS

;i

L St e B [ W

p A g

g

AT

B e s e

7 2y B

PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

77.  Witha design retention time of 1 min, dynamic viscosity of 2.735 x 10~5 Ib-sec/f2, and a
velocity gradient value of 700 sec-!, the power (fi-Ib/sec) that must be imparted to 1 MGD of
water passing through a rapid mix unit is most nearly:

O A 700

O B. 1,240
o C. 9300
O D. 74,400

78. A 16-ft x 40-ft dual media drinking water filter is to be cleaned using an air wash followed bya
water wash. The air wash is at a rate of 5 scfin/fi2. The recommended airflow rate (scfm) for the
air wash is most nearly:

O A 5

© B. 1280
o C. 3,200
o D. 8,000

Copyright ©2021 by NCEES 51 NEXT—>



PE CIVIL: WATER RESOURCES AND ENVIRONMENTAL PRACTICE EXAM

79.  The constituents of a water supply are shown in the bar chart. There is no magnesium. It is desired
to remove the carbonate hardness due to calcium. No noncarbonate hardness will be removed. Excess
lime beyond the stoichiometric amount will be added at a dose of 20 mg/L as CaCO3. The total
amount of lime (mg/L as CaCOs) that must be added is most nearly:

0 150 275
Carbon Calcium Other cations
dioxide 150 125
50 Bicarbonate Other cations
120 155
0 120 275

Length of bars not to scale.
All concentrations are mg/L as CaCOs,.

o A 140
o B. 150
o C. 190
o D. 220

80. A utility company can purchase a packaged wastewater plant with a capital cost of $10,000,000 and
a maintenance cost of $200,000/year. Another option is to lease the plant with a $1,000,000 down
payment and $600,000 semiannual payments (including maintenance). Assume the plant has a
salvage value of zero. Which of the following statements is most accurate using present worth
analysis, 6% interest, and a 20-year useful life/lease period?

O A. Buying is better by $2.6 million.
O B. Buying is better by $4.9 million.
O C. Leasing is better by $4.4 million.
O D. Buying and leasing costs are about the same.

Copyright ©2021 by NCEES 52





